


Dr. C. C. Patel & Mrs. Sushilaben Patel
Department of Civil Engineering, G H Patel
College of Engineering & Technology, Vallabh
Vidyanagar.

G H Patel College of Engineering & Technology, Vallabh Vidyanagar started
Civil Engineering branch in the academic year 2014-15 under the guidance of
Charutar Vidyamandal in view of the high demand for trained and employable
Civil engineers. AICTE has approved an intake of 60 and the course is
affiliated to Gujarat Technological University (GTU), Ahmedabad. The
revised syllabus from the academic year 2013-14 of GTU is followed
throughout the semesters.

A separate building has been constructed and is named as “Dr. C C Patel
&Mrs. Sushilaben Patel Department of Civil Engineering, GCET”. The new
[...]
c. 2 liter

d. 2.5 liter

4. Raju lent Rs. 400 to ajay for 2 years, and Rs. 100 to manoj for 4 years and received

together from both rs.60 as interest. find the rate of interest.

a. 6%

b. 9%

c. 5%

d. 10%

5. 40% of a number is equal to three-fourth of another number. What is the ra�o

between first and sec0ond number?

a. 15:8

b. 12:19

c. 14:17

d. None of these

6. In a kilometre race , A beats B by 100m or 15 seconds. How long does A take to

complete the race?

a. 270s

b. 125s

c. 135s

d. 250s

7. A basket contain 3 blue, 2 green ,5 red balls .if three balls are picked at random, what

is the probability that at least one is red??

a. ½

b. 7/12

c. 11/12

d. 1/5

e. None of these

Compiled by Civil Engineering Department

25 | Page



8. Find wrong number in series

7 8 17 56 209 1046

a. 8

b. 56

c. 1046

d. NOT

9. Find number at (?).

95, ?,762,656,557,465

a. 845

b. 875

c. 865

d. 885

e. NOT

10. The calendar for the year 2001 is the same as that of which following year??

a. 2005

b. 2006

c. 2007

d. 2008

11. Two clocks are showing correct �me at 4:00 p.m.one clock loses 3.5 minute in a hour,

while the other gains 2.5 minute in one hour.at 10:00 p.m. on the same day, by how

much �me will the two clocks differ?

a. 12 min

b. 36 min

c. 24 min

d. 30min

12. A woman introduces a man as the son of the brother of her mother. How is the man

related to the woman?

a. Nephew

b. Son

c. Cousin

d. Uncle

e. Grandson

13. Synonyms of dire is

a. Enough

b. Pleasant

c. Formidable

d. Extreme

14. Antonyms of earthy is

a. Refined

b. Water

c. Liquid

d. Melodious

Compiled by Civil Engineering Department

26 | Page



15. Give similar relationship. Spear: dart

a Knife: sward b. Cannon :gun.

c. blunt : sharp d. historian : past

1 . mark the choice closest in meaning to the word6 Fiasco
a. festival

b. failure

c. pabulum

d. lucky stroke

1 1      1

1 . the rank of matrix7 1    -1      0   is

1 1      1

.a  1

b  0.

c  2.

d  3.

1 . The solution of with initial value y(0) = 1 bounded the interval8 =ydy/dx
2

a. -∞≤x≤∞

b. -∞≤x≤0

c. x<1 ,x>1 ans

d. -2 ≤x≤2

1 . The minimum number of equal length subinterval needed to approximate9 s dx to an

accuracy of the least 1/3 using trapezoidal rule isX 10
-6

a. 1000e

b. 100e

c. 1000

d. 100

20. dxIf s = then s has value

a. -1/3

b. ¼

c. ½

d. 1

21. y  = 4x and x  = 4y isThe area enclosed between the curve
2 2

a. 16/3

b. 8

c. 32/3

d. 16

22. The solid angles are measured in

a. Grades

b. Radians

c. Ste radians

d. Degree

Compiled by Civil Engineering Department

27 | Page



23. In jack arch floor , the rise is kept

a. 1/6 th of the span

b. 1/8 th of the span

c. 1/10 th of the span

d. 1/12 th of the span

2 . For given water content, workability decreases if the concrete aggregates contain an4

excess of

a. Flaky par�cles

b. Elongated par�cle

c. Flat par�cle

d. All

25. The angle between the plan of the equator and the plane of the eclip�c, is known as

obliquity of the eclip�c and its value is

a. 22� '30

b. 23 30'�

c. 23 27'�

d.    24�

26. The 'fix' of a plane table sta�on with three known points , is bad if the plane table

sta�on lies

a. In the great triangle

b. On the circumference of the circumscribing circle

c. Outside the great triangle

d. NOT

2 . Accurate determina�on of water content, is made by7

a. Oven drying method

b. Alcohol method

c. Sand bath method

d. Calcium carbide method

28. The ra�o of the moment of iner�a of a circular plate and that of a square plate for

equal depth is

a. Less than one

b. Equal to 3 /16π

c. Equal to 1

d. More than one

29. In a �lted aerial photograph, if the swing is 230 , then the rota�on angle is equal to°

a. 140�

b. 50�

c. 25�

d. 130�

30. The treatment that should be given to the water from a deep tube well is:

a. Disinfec�on only

b. Pre-se� ling only

c. Filtra�on only

d. Coagula�on and floccula�on only

Compiled by Civil Engineering Department

28 | Page



Answer Key

1. (c) 15

2. (a) 3/17

3. (c) 2 liter

4.  (c)5% 

5. (a)15:8 

6. (c) 135s 

7. (c) 11/12

8.  (d) NOT 

9. (b) 875

10. (c) 2007 

11. (b) 36 min

12. (c) Cousin

13. (d) Extreme

14. (a) Refined

15. (d) historian : past

16. (b) failure

17. (c) 2

18. (c) x<1, x>1 

19. (a) 1000e

20. (c) ½

21. (a) 16/3

22.  (c) Ste radians
th

23. (d) 1/12  of the span

24. (d) All 

25. (c) 23°27' 

26. (b) On the circumference of the circumscribing circle

27. (a) Oven drying method 

28. (b) Equal to 3π/16 

29. (d) 130°

30. (a) Disinfection only 

Compiled by Civil Engineering Department

29 | Page



Compiled by Civil Engineering Department

30 | Page



EVENTS ORGANIZED BY THE 
DEPARTMENT

SITE VISIT TO SARDAR SAROVAR DAM
th 20  January 2017

Sardar Sarovar Dam is located near Navagam, and constructed on the Narmada 
River, by the Sardar Sarovar Project (SSP).  The students of third year civil 
engineering department visited the dam on 20th January, 2017.  The visit started with 
observing the construction of Statue of Unity, which is to be at a height of 182 m after 
finished construction.  At that time, Pile Driven Works were going on.  

Moving ahead, the students visited the River Bed Power House, which was 
astonishingly 200m long, 23m wide, and 53m high.  The power house consists of six 
turbines having power generating capacity of 200MW each!  These turbines were 
supplied from a company in Japan named M/S Sumitomo Corporation.  These 
turbines require a minimum head of water at 128.68m.  The power generation cost is 
30paisa/unit, in which the power is supplied to three states; Gujarat (16%), Madhya 
Pradesh (57%), and Maharashtra (27%).  

Then, the students visited the actual site of the dam, in which they found the 
dimensions to be 146.5m high and 1.2km long.  It includes 30 gates each having a 
capacity of 1 lakh cusecs. 

Then, students visited the Canal Bed, in which their power house consists of 5 
Kaplan turbines, having 50 MW capacities each!  67000 km of canal network is 
present from starting point of the dam, making it the longest lined canal network of 
the world.  So many villages and cities are benefitted from this project.  It was an 
enjoyable experience for all! 

Compiled by Civil Engineering Department

31 | Page



CELEBRATION OF “ROAD SAFETY WEEK”
11 to 17 January 2017

th th

We all know the famous phrase, "Prevention is better than cure". That is exactly what
"Road Safety Week" intends to do. Road safety week is celebrated in India in January, for
which it was celebrated on 11th to 17th January this year. Throughout India, the message
of taking precautions while driving is spread. This is achieved by various means, which
may include skits and plays, distribution of treats, and enthusiastic celebrations to
encourage professional driving.

Our department of Civil Engineering celebrated Road Safety Week by organizing two
activities. One of the activities took place in the morning at Dakshina Murti Primary and
Secondary School. Our enthusiastic third year students performed skits on 'Drinking and
Driving', 'Girls without helmets', 'Spitting', and many more. 300 students attended the
event, followed by another event at the college in the evening.

The second activity which we celebrated was a presentation on "Road Safety Awareness",
which was given by third year students Prachi Pinara and Nihar Shah. This enjoyable
presentation consisted of some facts about accidents in India, videos of some cases, as well
as the measures which we should be taking every day to prevent accidents.

The celebration of Road Safety Week was enjoyable for all the students as well as the
faculty, and we should be taking precaution as well as spreading awareness as much as
possible.

Compiled by Civil Engineering Department

32 | Page



EXPERT LECTURE BYJK CEMENT
3 February 2017

rd

On 3rd February, 2017, J K White Cement Ltd. organized a seminar on properties,

composition and applications of white cement. The speaker of the seminar was Mr. S. P.

Arora who has 25 years of experience in this field.

He started the seminar by describing the composition of the white cement. White cement

comprises of compounds of calcium, silicon, aluminum and iron. The oxides of iron are

responsible for the color of cement. The amount of iron oxide in grey cement is about 4-5%

and in white cement it is 0.12%. Then he threw some light on clinker chemistry and its

composition. He also explained the manufacturing process of white cement. He mentioned

use of efficient fuel for combustion in the manufacturing process for which Pet Coke (by

product of fuel industry) is proved to be a very good fuel.

Then he informed about the applications of white cement for various purposes. He also

gave explanation about blended cement, the addition of pozzolonic materials in the cement

to increase its strength and also decrease pollution. Compound such as titanium dioxide is

added to white cement which eliminates dangerous organic/inorganic pollutants, and due

to this the white cement possesses photo catalytic properties.

Overall, the lecture was a very good source of information regarding the cement.

Compiled by Civil Engineering Department

33 | Page



SITE VISIT TO SEWAGE TREATMENT PLANT
& WATER TREATMENT PLANT, VADODARA

10 February 2017
th

A visit to Nimeta Water Treatment Plant was organized by the staff of Civil Engineering
Department, GCET on 10th February, 2017. Students were explained about the source of the
water (i.e. Ajwa Sarovar) and then the flow diagram of the entire treatment plant was shown
and explained in brief. Then
t r e a t m e n t p l a n t w a s
explained by the supervisor
in detail.

The firs t un i t fo r the
treatment process was the
sedimentation tank and the
flocculator. Addition of
Alum to the tank was only
done dur ing monsoon
s e a s o n o t h e r w i s e t h e
flocculator works as a
sedimentation tank. After
the flocculation tank the water reaches to the rapid sand filter tank. After the filtration
process, Chlorination is done. The maintenance work of this treatment plant is done yearly
before monsoon and the treatment plant shuts down for 10-15 days for maintenance.

TheAtladara STP treats 43 MLD Sewage and then releases the treated water in Vishwamitri
River. The sewage from the main pumping station comes into the inlet chamber where the
screen removes all the floating matter like paper, plastic bottles, wood pieces, braches of
trees etc. which are then disposed directly through a belt conveyor. Then the sewage is
entered into the Grit Chamber which consists of pedals moving with low rpm (i.e. slow
stirring). Then, the sewage is taken to the grit classifier and it rotates such that all the grit is
collected at one side. Then the sewage is distributed evenly in 3 other division boxes for
further treatment.

UASB (Up-flowAnaerobic Sludge Blanket) technology is used for the Secondary treatment
process of sewage. Various tests like BOD test, COD test, DO test, MLSS, MLSV, etc. are
performed before and after the treatment of sewage.

The visit of both treatment plants was very beneficial to the students as they could

practically see the treatment process which helped them understand the concepts
be� er.

Compiled by Civil Engineering Department

34 | Page



REPORT ON EXPERT TALK ON REVERSE
ENGINEERING & DESIGN

CONCEPTS FOR DESIGN ENGINEERING
10 February 2017

th

The civil engineering department of G. H. Patel College of Engineering &
Technology organized a seminar on “Reverse Engineering & Design Concepts
For Design Engineering” on 10, February 2017.

The seminar was organized in association with Indian Society for Technical
Education (ISTE) with Prof. Ajaysinh Vaghela, Assistant Professor, Civil
Engineering Department, GCET as the speaker. The seminar mainly focused
on Reverse Engineering & Design Concepts For Design Engineering

The speaker discussed about the Reverse Engineering in the following manner
“Legally sanctioned method of copying a technology which (as opposed to
starting from scratch) begins with an existing product and works backward to
figure out how it does what it does. When the product's basic principle or core
concept is determined, the next step is to reproduce the same results by
employing different mechanisms to avoid any (legally forbidden) patent
infringement.

The lecture was very much fruitful for the audience and helped a lot to enhance
their knowledge.

Compiled by Civil Engineering Department

35 | Page



      Students Achievement

Academic Achievements:

Other achievements:-

rd1. Shejad Pathan (3  year, Civil Engineering) and his team represented
GTU in Soft Ball competition at Mahatma Gandhi University,
Kottayam, Kerala.

2. Abitha Joppan (1st year, Civil) represented GTU in Archery
thcompetition at Krishna University, Andhra Pradesh on 15  Feb, 2017.

rd nd3. Brijesh Wala (3  year, Civil) secured 2  position in Elocution/Oral
presentation at the National Science Day Commemoration -2017 on
“Science and Technology for specially abled persons” under IIChe,

thGcet on 28  February, 2017.

Semester: 1
No. Name Max. SPI Max. CPI 

1 Andhariya Priyam 9.27 9.27 
Semester: 3 

1 Donga Tushar 9.33 
2 Rutvi Patel 9.18 9.23 

Semester: 5 

1 Pitroda Jalpesh 9.16 9.51 

Compiled by Civil Engineering Department

36 | Page



Compiled by Civil Engineering Department

37 | Page

No. FacultyName Title Publication Month,
 Year

1. Prof. Riddhi
Vashi & Prof
Krunali Patel

Aparametric study on
behaviour of Geogrid
Reinforced earth
Retaining wall

Presented in International
conference on Research and
Innovation in Science,
engineering and Technology held
at BVM And
Published in Indian Journal of
Technical Education

FEB,2017

2. Prof. Snehal
Popli

Mechanistic Aspects of
Enhanced
Electrochemical
Reduction of Reactive
B l a c k 5 d y e i n a
divided cell in the
presence of Silver
Nano-Particles

Separation and Purication
Technology,Elesvier

FEB,2017

3. Dr.Khadeeja
Priyan & Prof.
Ratansharan
Panchal

Micro-Irrigation:An
Efcient Technology
for India's Sustainable
Agricultural Growth

Presented in International
conference held at BVM And
Published Indian Journal of
Technical Education(IJTE)

FEB,2017

Our Faculties 

Faculties Achievement



“Some Eloquent Thoughts”

Life�

From the sands he emerged,

To a world where his life got divulged.

Just a wanderer to the world, isolated from the feelings,
No matter how harsh the pain, always followed by the healings.

No worries of the world,
His presence is more expensive than gold.

Then he grows, he learns, and his life starts to transform,
The point where his psyche commences to form.

This gives him either love or hatred,
That paints his character either black or red.

He runs on his pursuit of happiness,
Only the adamant will survive all its dizziness.

And the rest remains wanderer to the course of their life,
Feeling regret for their life full of gaffe.

And then he chooses either to sleep or to survive,
And fights till the victory thrive.

And then he waits to rest on noble lands,
Where his soul and the sand completely blends.

-Brijesh A. Wala

Compiled by Civil Engineering Department

38 | Page



Don't pass me by

He walked with eyes lowered, head to the ground.
When he saw me, he spoke, and I took in his sight.
He was scruffy and raggedy in his eyes was no light.
He said, "Ma'am, I'm hungry."
He was very polite.
I said to him softly, "No money have I,
But I'll buy you some food
With these food stamps of mine."
We walked on in silence, this homeless old man,
And he said, "Give me your number
I'll pay you back when I can."
I looked in his eyes, where hopelessness lay,
And I said, "Never mind. I don't want you to pay."
As we walked down the aisles of the grocery store,
Like a child he picked something, then asked for some more.
I gladly told him to fill all his needs,
Because in my lifetime, I've done some bad deeds.
I'll never forget him, as he went on his way,
Because he gave me something I can never repay.